o
=
=
=
=]
N
™
@
£
n
o
wn




Sunhtan

Ref. No. Parts No. = | Note Name of Parts iy = Qty Asg:;nbiy.
W1-1 AS-007169-01 Profile(Ass'y) = 2 ojgl(E) 1 set
w1-2 260188C-7113 Screw (M6 x L35} Profile D& LA (M6 x L35) 4
W1-3 0181075-306H Washer 2tM 12
W1-4 02-0615-5030 Screw (M6 x L40) Profile D& LEAL 2 (M6 x L40) 4
Wi-5 160598C~-7113 Screw (M6 x L12) Profile 2211 DELIAL (M6 x L12) 2
W1-6 GP-033103-00 Punching Bar Harcy 1
Wi1-7 SN-000116-00 Nut (M10) HAD HE (M10) 1
W1-8 GP-033749-00 Punching Plate($2.5) HED (92.5) 1

W1-8-1 GP-034906-00 | Option | Punching Piate($1.6) HAT (01.6) 1
W1-8-2 GP-034907-00 Option | Punching Plate($3.2) EEE (03.2) 1
W1-8-3 GP-034910-00 Option | Punching Plate(®4.8) HE B (d4.8) 1
Wi1-9 SC-000547-00 Screw (M3 x L6) HEE DAL (M3 x L6) 3
Wi-10 GP-033762-00 Feed Plate Cover(Ass'y)(D) E B XX F H(E)(D) 1
Wi-11 03010MC-4135 Screw (M3 x L12) E T x| K| FELEAL (M3 x L12) 7
Wwi1-12 GP-033759-00 Support Plate(D) & ZHHP-D) 1
w1-13 030578C-T121 Screw (11/64" n=40) 2R .E’“L-ME (11/64" n=40) 3
W1-14 GP-033756-01 Lower Feed Plate(D)[HP II ] 5tx| 0| SEHD}HP I ] 1
W1-15 22-539A-120H Gircle Work Clamp Foot Ass'y e $'ﬂ(+) 18et
Wi-16 GP-033748-00 Support Presser Foot BEEXE LFE 1
Wi-17 2250195-306H Screw (M4 x L12) HE 28 BEIAL (M4 x L12) 2
wi-18 GP-033109-00 Punching Plate Cover H A& 7 1
W1-18 03010MC—4135 Screw (M3 x L12) HE T A 2ELIAL (M3 x L12) 3
W1-20 GP-033115-00 X=Control Sub Plate ISP xE BE dhEm 1
wi-21 150395C-4532 Screw (M5 x L18) EexEd Bx UAE DELUA(MEx L18)| 4
Wi-22 GP-034026-00 Support Connection Plate x| HAgE 2
W1-23 160595C-7113 Screw (M6 x L12) A% AZE BEIAL 1 (MB x L12) 4
W1-24 10-020W-2700 Washer 20 (M5) 4
W1-25 GP-034025-00 X-Guide X-Jl0|E 1
W1-26 15039SC-4113 Screw (M3 x L15) X-7}0|E DELIAL (M3 x L15) 1
Wi1-27 WS-000052-00 Washer 214 (M3) 3
W1-28 GP-033744-00 Y-Guide Y =70 = 1
W1-29 130208C-4113 Screw (M3 x L8) Y-710| E DELIAL (M3 x L8) 2
W1-30 GP-033745-00 Punching Cylinder Connection Plate FHE ARl 1
W1-31 06025MC-7113 Screw (M8 x L25) Ha AMpln] dZE S2LEAL (M6 x L26) 4
W1-32 GP-032654-00 X-=Transfer Cylinder Connection Plate X-0|%& MBI HEE 1
W1-33 180135C-7113 Screw (M4 x LB) X-0|& AIBIE HZE SALIAL (M5 x L12) 3
W1-34 GP-032655-00 Y-Transfer Cylinder Connection Plate Y-0|%& 480 dEe 1
w1-35 020235C-7113 Screw (M4 x L8) Y-0|g Aleln] |z FELEA (M4 x L8) 4
W1-36 GP-033746-00 Presser Foot Connection Plate L2ulodm 1
W1-37 2250195-306H Screw (M4 x L12) Hx 24 T BELIAL (M4 x L12) 4
w1-38 01-017W-1600 Washer 24 (Mm4) 6
W1-39 90-002C-7400 Plastic Bottle HEE 1
W1-40 9080085-306H Piastic Bottle Cover Y E 2ol 1
W1i-41 130208C-4113 Screw (M3 x L8) 2HE| & FALIAL (M3 x L8) 4
W1-42 GP-034040-00 Manifold Bracket L ES Halil 1
W1-43 SC-000411-00 Screw (ST4 x L16) L EE Hali FELAHSLIAL 2
W1-44 AS—007499-00 Safete Plate Ass'y SHE BHE) 1Set
W1-44 GP-033913-00 Safete Plate pgubly 1
Wi1-44-1 GP-033914-00 Safete Plate Holder obME &0 1
W1-44-2 130208C-7113 Screw (M3 x L8) SHH I EC1 DF AL (M3 x L8) 2
Wi1-44-3 SC~0543-2302 Screw (11/64" n=40) I P DELEAL (11/84" n=40) 2
W1-44-4 40-004W-1600 Washer M 2
Wi-45 AS-007533-00 Emergency Switch Ass'y H| 4} A2 X (X) 18et
W1-45-1 GP-019553-00 Emergency Switch Hlgh ARF] 1
Wi-45-2 GP-034037-00 Emergency Switch Holder H| 4t A2 %] FO 1
W1-45-3 03057SC-A001 Screw {11/64" n=40) HlatA2 R E0 DELIAL(11/64" n=40) 2
W1-46 GP-032918-00 Hand Pulley Shaft Hege|E 1

@

-
@




o
<
=
-
o
N
-
@
g
n
o
2]

H (HP1I)

il

K
KO

I

b

L]

—_—

e

47




SunStar

Ref. No. Parts No. Note ~ Name of Parts Zz 0 oy Q'ty Ass:;nbly
W1-47 2550085-306H Pin 2z3 # 1
W1-48 AS—-007595-00 Filter Regulator Ass'y EEl 280l (E) 18et

W1i-48-1 49A0065-811H Filter Regulator 2 El2ll 22l o] Bl {AW20-02BCE) 1

Wi-48-2| GP-019793-00 Slide Valve £2lo| =% = (sH-02) 1

W1-48-3| GP-034460-00 Fitting 2| B {KQ2Y02-028) 1

W1-48-4| 49A0045-811H Coupling 7 &3 (CM20-CH20) 1

W1-48-5| 020318C-7113 Screw (M5 x L10) EEH| 28| 0lel TELIAL (M5 x L10) 2
W1-48 AS-007598-00 Air Cylinder Ass'y of| of & 8104 (=) 15et

Wi1-49-1| GP-034461-00 Air Cylinder o] o A 21 L4 (MXS12-100A8) 1

W1~49-2| GP-034462-00 Quick Controller =48 EE2{{ASV220F-M5-06) 1

W1-49-3 GP-034463-00 Speed Controller A4 EFE 82{(AS120F-M5-06) 1
W1-50 180138C-7113 Screw (M5 x L12) X-0l& A2 THLIAL 3
W1-51 AS-007601-00 Air Cylinder Ass'y 0 O Al 21 LX) 136t

W1-51-1| GP-034465-00 Alr Cylinder o0l 0 &1 21 {CDQ2A50-50DC) 1

W1-51-2 GP-034466~00 Speed Controller AN =8 E 22{(AS2201F-02-085) 2
Wi-52 140065C-7113 Screw {M8 x L15) BE Aee £EUAL (M8 x L15) 4
W1-53 AS—-007600-00 Air Cylinder Ass'y ol of & 21T () 1Set

W1-53-1 GP-034464-00 Air Cylinder ol 0f &1 81 ¢ (MXH16~-20) 1

W1-53-2| GP-034463-00 Speed Controller A5 E2E B8 (AS1201F-M5-06) 2
W1-54 080625C-7113 Screw (M5 x L20) Y-0l12& ABIE JFELIA 3
W1-55 AS—007605-00 Solenoid Valve Ass'y Sl =0| = YWE(X) 18et

W1-55-1| 22A0465-306H Solenoid Valve &8l 0| =¥ 5 (SY3120~5L7~M5) 2

W1-55-2| 49A0193-811H Manifold Block 0| = £ (355Y3-20-02) 1

W1-55-3| GP-034468-00 Nipple &AL Z(H-5H-6) 4

Wi1-55-4| GP-034467-00 Fitting 31 2 {KQ2L08-018) 1

W1-55-5| 49A0205-811H Silence A2 AS7((ASS-01) 2
W1-56 SC —000168-00 Screw (M4 x L20) Zacel= Y2 DFHLIAL (M4 x L20) 4
W1i-57 AS-007607-00 Solenoid Valve Ass'y Sl 0| E We(x) 138et

W1-57-1| GP-022313-00 Solenoid Valve &2 e 0| EYE(SY5140-5L702) 1

W1-57-2| GP-022336-00 Fitting 2|8 (KQ2L08-023) 3

W1-57-3| GP-022316-00 Silence A2 2 27(AS5-02) 2

W1-57-4| GP-035106-00 Union - 2(KQ2U08-00) 1
W1-58 8C —D00168-00 Screw (M4 x 1.20) S8l - 0|= DFELIAL (M4 x L20) 2
W1-52 05A0525-811H Air Tube (®8) o FA (6) 2
W1-60 GP-001854-00 Air Tube (®8) o E A (D8) 2




